

Test Report

We hereby certified that the product was manufactured under our single-unit control of quality and passed in strict inspection in accordance with the inspection standard.

Product	-	Self-Retracting Fall Arrester
Model Number	:	CJ40
Length	:	40m
Capacity	:	200kgs
Breaking Force	:	1400kgs
Serial No.	:	90013450001
Date of Test	:	2021-12
Test Result	:	Passed
Design Standard(s)	:	Factory standard

We fully guarantee that the product is Load tested and accepted completely.

Signature *WAMADA*

Title : Engineer

Date : 2021-12-15

Test Report

We hereby certified that the product was manufactured under our single-unit control of quality and passed in strict inspection in accordance with the inspection standard.

Product	-	Self-Retracting Fall Arrester
Model Number	:	CJ40
Length	:	40m
Capacity	:	200kgs
Breaking Force	:	1400kgs
Serial No.	:	90013450008
Date of Test	:	2021-12
Test Result	:	Passed
Design Standard(s)	:	Factory standard

We fully guarantee that the product is Load tested and accepted completely.

Signature *WAMADA*

Title : Engineer

Date : 2021-12-15

Test Report

We hereby certified that the product was manufactured under our single-unit control of quality and passed in strict inspection in accordance with the inspection standard.

Product	-	Self-Retracting Fall Arrester
Model Number	:	CJ40
Length	:	40m
Capacity	:	200kgs
Breaking Force	:	1400kgs
Serial No.	:	90013450007
Date of Test	:	2021-12
Test Result	:	Passed
Design Standard(s)	:	Factory standard

We fully guarantee that the product is Load tested and accepted completely.

Signature *WAMADA*

Title : Engineer

Date : 2021-12-15

Test Report

We hereby certified that the product was manufactured under our single-unit control of quality and passed in strict inspection in accordance with the inspection standard.

Product	-	Self-Retracting Fall Arrester
Model Number	:	CJ40
Length	:	40m
Capacity	:	200kgs
Breaking Force	:	1400kgs
Serial No.	:	90013450003
Date of Test	:	2021-12
Test Result	:	Passed
Design Standard(s)	:	Factory standard

We fully guarantee that the product is Load tested and accepted completely.

Signature *YAMADA*

Title : Engineer

Date : 2021-12-15

Test Report

We hereby certified that the product was manufactured under our single-unit control of quality and passed in strict inspection in accordance with the inspection standard.

Product	-	Self-Retracting Fall Arrester
Model Number	:	CJ40
Length	:	40m
Capacity	:	200kgs
Breaking Force	:	1400kgs
Serial No.	:	90013450002
Date of Test	:	2021-12
Test Result	:	Passed
Design Standard(s)	:	Factory standard

We fully guarantee that the product is Load tested and accepted completely.

Signature *WAMADA*

Title : Engineer

Date : 2021-12-15

Test Report

We hereby certified that the product was manufactured under our single-unit control of quality and passed in strict inspection in accordance with the inspection standard.

Product	-	Self-Retracting Fall Arrester
Model Number	:	CJ40
Length	:	40m
Capacity	:	200kgs
Breaking Force	:	1400kgs
Serial No.	:	90013450006
Date of Test	:	2021-12
Test Result	:	Passed
Design Standard(s)	:	Factory standard

We fully guarantee that the product is Load tested and accepted completely.

Signature *WAMADA*

Title : Engineer

Date : 2021-12-15

Test Report

We hereby certified that the product was manufactured under our single-unit control of quality and passed in strict inspection in accordance with the inspection standard.

Product	-	Self-Retracting Fall Arrester
Model Number	:	CJ40
Length	:	40m
Capacity	:	200kgs
Breaking Force	:	1400kgs
Serial No.	:	90013450005
Date of Test	:	2021-12
Test Result	:	Passed
Design Standard(s)	:	Factory standard

We fully guarantee that the product is Load tested and accepted completely.

Signature *WAMADA*

Title : Engineer

Date : 2021-12-15